



Integrity Testing Laboratory Inc.

80 Esna Park Drive, Units 7-9, Markham, Ontario, L3R 2R7, Canada
Tel: +1-905-415-2207; Fax: +1-905-415-3633; website: www.itlinc.com; e-mail: info@itlinc.com

Certificate of Test

Client: Primare International Ltd
514 Garray Drive
Toronto, ON M9L 1R1, Canada
Date: 18 March 2021
ITL Report Number: ITL 020421-21034
Test Engineer: Michael Shagalov

Client Contact: MICHELE COLONNA
Date of Testing: 15 March 2021

PO Number: ITL030221

Test Description: Impact resistance testing of cement coated plastic pipes by falling weight method

Test Sample ID: To be tested on 10 February 2021

Procedure: With reference to ASTM G14

Results: **Mean Impact Resistance - 60.3±11.0 in·lb**

Prepared by:

Michael Shagalov
Environmental Engineer

Reviewed by:

Jacob Kleiman
President

This certificate and report referenced herein, if any, are intended for the exclusive use of Primare International Ltd. In performing this test, ITL has relied on information provided by the Client and may not have independently verified such information. The results and any data provided by ITL in any format ("Data") apply only to the sample(s) tested and shall not be considered indicative of the qualities of apparently identical or similar samples. The Data summarize results and contain findings only, and ITL offers no recommendations, opinions, or conclusions. This certificate does not indicate successful or unsuccessful completion of a test or qualification program. ITL disclaims all warranties, express or implied, and liability for the performance of the tested sample(s) and use of any Data.